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AN

812000700590416

Ef7 {5 8 Company information

FaEtFEEREFHEERAR LG Chem(Nanjing) I&E Materials Co.,Ltd

AN>

ES R MR AFHEAIFRXEIEH 175 NO 17 HENGYT RD NANJING ECONOMICAL &
Consignor TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@lgchem.com www.lgchem.com
BT A TR AR AR CHONGQING C-TECH TECHNOLOGY Co.,Ltd.
e B Ry HRR T K I X 2 e K38 2130 5 2 ##  2nd Building, No. 2130, Xinglong Avenue,
Manufacturer Yongchuan District, Chongqing
023-49588388 Junhong mu@c-techone.com www.c-tech.com
REHFEREEBTHEAIRAR LG Chem(Nanjing) I&E Materials Co.,Ltd
Wt 8 iy PR A ER I R X EIE R 17 5 NO 17 HENGYI RD NANJING ECONOMICAL &
Test lab TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@lgchem.com www.lgchem.com
Hijth{5 B Battery information
A 1
i 7 " Acer
i o ~RIAARAELE
L Type M Original tested tvpe | /
PRFRELR (V) 15 4 ZEl/fel | TYP3733mAh/57.48Wh
Nominal voltage ' Capacity/energy Rated 3574mAh/55.03Wh
Wk Ti] 75 FL R 2 7 LT AL ) )
Description Rechargeable Li-ion battery _Li content
i (ke) A ST WEEFWHIE Black
Mass . Appearance plastic film shell J
WAE 5 Test information (
JER 5 4 Hayd P A
Original test report No. REN-I9030R-5-A57 SLSM Date of test report QTG-S \
el CoT ks s w4 wliefbsdF
] A o Y2 38.3 7 UNITED NATIONS "Recommendations on  ST/SG/AC.10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.1
of Tests and Criteria 38.3
T.1 7 B R & T.2 i WX N
Altitude simulation fHf Passed Thermaltest &% Passed
T ] N, N K I v,
T-?{f’i;bﬁrftjifiﬁ i Passed i g;:ﬁf e &k Passed
T.5 ShEh A B4 i T.6 Hi Ik gl
External short circuit o Passed Crush (Tt Passed
T.7 LREFEH e T.8 G fil I o
Overcharge et Passed Forced discharge frf Passed
38.3.3 () / 38.3.3(g) /
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TR A A E (% T S I 18 4 I3 A% UUTE B 36 AR HE N
ST/SG/AC.10/11/Rev.6/Amend.1 383 Fbi #f % 3K . The tested samples meet the

Coﬁiﬁion requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
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%4 Signature
HH 4% Title

Al 5 T FE Vi Vice chief engineer

Issued date
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